B gp

TO ENGINE
56

40




EXPLODED VIEW: BASE & PULLEY
DRAWING #: 0D1758

APPLICABLE TO: 41641

GROUP -

ITEM PART# QTY. DESCRIPTION
1 0C2368 T BASE, MOUNTING
2 053407 1 GROUND CABLE
3 046911 4 MOUNT, (RUBBER)
4 025017 6  CAPSCREW, HEX HD.-3/8"-16 x 1/2"
5 022237 6  LOCK WASHER-3/8"
6 022129 12 LOCK WASHER-MS
7 0A6479 1 SKID, RUBBER MOUNT
8 077603 2 SAFETYBOLT5/6"18 x 3 1/2"
9 022259 2 NUT, HEX-5/16"-18
10 052858 6  NUT, FLANGED LOCK-M8-1.25
1 051730 2 CAPSCR. HEX HD.-M8-1.25 x 60MM
12 029459 2 SPRING, BELT TENSION
13 075215 2 WASHER, SPRING CNTR.
14 073146 4  SLIDE (NYLON)
15 075209 2 SUPPORT, NYLON SLIDE
16 0A8341 1 MANIFOLD, EXHAUST
17 090239 1 GASKET, EXHAUST MANIFOLD
18 040976 2 SOCKET HD. CAPSCR.,-M8-1.25 X 20 LG.
19 0A6858 1 GASKET, COLLECTOR PAN
20 0A8614 1 SKID, RUBBER MOUNT
21 075224B 1 PULLEY, ENGINE
22 073106B 1 PULLEY, ALT.
23 075216 1 BELT (POLY V 4L)-40"
24 049451 1 WASHER, PULLEY RETAINER
25 042633 1 CAPSCR., SOCKET HD. 3/8"-24 x 1" (GRADE 5)
26 039253 3 CAPSCR., HEX HD.-M8-1.25 x 20
27 0A8250 1 CAPSCR. HEX HD.-3/8"-24 x 2"
28 056893 14 CRIMPTITE4#10-24 X 1/2"
29 0A7837 1 BRACKET, LP REGULATOR
30 0C1320 1 HOUSING, BLOWER
31 063036 3 CRIMTITE-#8-18 x 1/4”
32 0A8694 1 SCREEN, SLIDE PAN
33 0A8726 1 GASKET, BLOWER/PAN
34 075242 4  SPRING, GENERATOR SET MT
35 062684 1 GROUNDING LUG
36 0A4456 2 3/8" SPECIAL LOCK WASHER
37 0D2530 1 REGULATOR, GAS FUEL
38 0A6894 1 MANIFOLD, LP
39 0A2666 1 SOLENOID, GAS FUEL
40 061696 1 BARB, 90 DEG. %" x 3/8” NPT
4 079246 2 CAPSCR. HEX HD.-M6-1.0 x 16
42 022145 8  FLAT WASHER-M8-5/16"
43 038150 3 FLAT WASHER-#8
44 0A8010A 1 GASKET, BLOWER HSNG
45 077643 1 EXHAUST PIPE GASKET
46 075237 4  WASHER, SPRING RETAINER
47 075763A 1 BOOT, BATTERY CABLE
48 090859 1 EXHAUST COVER PLATE
49 074994 105"  HOSE, % ID PETROLEOM
50 0A8594 1 PAN, SLIDE
51 0D1741 2 BOOT, STARTER CONTACTOR
52 023152 2 CAPSCR., HEX HD.-3/8"-16 x 3/4"
53 0A8475 2 SPECIAL LOCK WASHER, M5
54 025655A 1 %’ NPTPLUG
55 022131 1 FLAT WASHER-M10
56 057822 2 #8 HOSE CLAMP
57 081105 2 NUT, FLANGE-5/16"-18 (SPECIAL)
58 066849 2 SCREW, TAPTITE M5-0.8 x 16 LG.
59 0D1227 1 STARTER CONTACTOR
60 0A8010 1 GASKET, BLOWER HSNG
61 045771 3 M8-1.25 HEX NUT

DATE: 10/27/00

PART # QTY.  DESCRIPTION

62 074260-131 T STARTER CABLE

63 024114 2 HEXNUT-5/16-24

64 022097 2 LOCK WASHER-1/4"

65 022152 2 LOCK WASHER-M4

66 022158 2 HEXNUT#10-32

67 0A8531 1 PLATE, BLOWER SIDE

68 0A8407 1 GASKET, BLOWER SIDE

69 022473 1 FLATWASHER %’

70 038750 2 M6-1.0x 30 HHCS

14 049813 2 M6-1.0 HEX NUT

72 026915 2 CLOSE NIPPLE %” NPT

73 026307 1 90DEG.%” STREET ELBOW
74 0A5606 1 ELBOW, 90 DEG. 3/8” X 3/4”

PAGE2OF 2



